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REPORT ON IMPACT STRENGTH OF UPVC PIPE =

Contractor TAMEER EXPERT CONTRACTING LLC NL Report No 2219100
Client DM Report Date 14/09/2022
Consultant Signature Engineering Consultant NL Project no. LAB/0725/22
Project Name G+1+R Villa NL TR No 060922008
Project Location Plot no: 356-0264, Umm Sulqeim, Dublai, UAE Date Received 06/09/2022

Test Relative Humidity 50%

Sample Description 2" Diameter UPVC Pipe
Project No. M2390 Test Room Temperature |23°C
Source/Supplier ADS Marley UAE Sample No. 0609220081/3
Location Not Provided Date of Test Start 12/09/2022
Sample Brought By Mincom Trading LLC Date of Test Completed |13/09/2022
No. of Specimen Tested |3 Tested By SC
Test Method BS EN 1329-1 Appendix E Checked By AN
Test Data:
Test Results
Impact Resistance Passed

Remarks: All (3) three samples tested passed the impact test.

Method Variation : None
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This Report relates only to the sample tested and shall only be reproduced in full and written approval of NATIONAL LABORATCRY DUBAI
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REPORT ON iMPACT STRENGTH OF UPVC PIPE

Contractor TAMEER EXPERT CONTRACTING LLC NL Report No 2219103
Client DM Report Date 14/09/2022
Consultant Signature Engineering Consultant NL Project no. LAB/0725/22
Project Name G+1+R Villa . NL TR No 060922008
Project Location Plot no: 356-0264, Umm Suqeir;m Dubai, U.AE Date Received 06/09/2022
Sample Description 4" Diameter UPVC Pipe Test Relative Humidity 50%
Project No. M2330 Test Room Temperature |23°C
Source/Supplier ADS Marley UAE Sample No. 0609220092/3
Location Not Provided Date of Test Start 12/09/2022
Sample Brought By Mincom Trading LC Date of Test Completed |13/09/2022
No. of Specimen Tested |3 Tested By SC
Test Method gg Eﬁ lgf? (prenditiy Checked By AN
Test Data:
Test Results
Impact Resistance Passed

Remarks: All (3} three samples tested passed the impact test.

Method Variation : None
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This Report relates only to the sample tested and shali only be reproduced in full and written approval of NATIONAL LABORATORY DUBAI
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